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4 B b B4 FEL 40 UN38.3 RIS HEE
Lithium Cell or Battery UN38.3 Test Summary

BAr{E B Company information

ZHEHAL Applicant:

GP Battery Marketing (HK) Limited

ZFK Name | SR L4 F] HLEA FR 23 7 Shenzhen Utility Power Source Co.,ltd
IRINTH G X A B A A3 S A XMV R 5 3 A KB —
. ZE . 2HBXE3E
i Address 1ST-3RD FLOOR, AREA A, BLOCK 3& 3RD FLOOR, AREA B, BLOCK 2,
7 HUIYE SCIENCE AND TECHNOLOGY PARK, GUANGUANG ROAD,
M rLf Fi[ TANGJIA COMMUNITY, GONGMING AGENCY, GUANGMING NEW
anglacturer DISTRICT, SHENZHEN CITY, GUANGDONG PROVINCE, CHINA
HL 1% Tel. 0755-29891963
HE4H E-mail | ligingxia@szutl.com.cn
MHE Website | www.szutl.com.cn
4% Name | 3% R AR HAIIA R 2 & Pony Testing Group Shenzhen Co., Ltd.
RN E L X AR TEM St X AR B S8 Tk L #k. 283 2
Huhi: Address | 3/F. of Building 2, Building 1, Xinhaosheng Industrial Park, Yonghe Road, Qiaotou
DIRFiwE=RA Community, Baoan District, Shenzhen, Guangdong, China
Test Lab. L1 Tel. 86-755-26050909
HE4E E-mail | cst@ponytest.com
Mk Website | www.ponytest.com

RS {5 B Sample information:

BEX AN =T N
PESL 4475 REWTARBEFHIL | o U582644PG-800mAh
Polymer Li-ion rechargeable
Sample name Sample model 3.7V
Battery
SR R B =7 Sk
JR D.{)\Jﬁ'\:ijﬁ / i 2 3.7V 800mAh
Original tested type Sample parameter
FE i i 5 Sample mass 13.580g i€ FLIT Watt-hour rating | 2.96Wh
P, B Lt 2H 2R 2 BRSO B 1 FLB Single cell | 73R TIR REOEHIE
cell or battery type lithium ion battery Physical description: Silver Prismatic
Ji UN38.3 i & 4 5 / IR H 3 /
Original UN38.3 report No. Test report date
UN38.3 #4545 At H
UN38.3 Report No. MPIDIK7J84544721 Report date 2021-01-28
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No.: MPIDIK7J84545749
Code: kmw7pas
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WK F % Test method:
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CikB6 AR IE T M)

FEHBITHCEEIE 7 38.3 HY
Manual of Tests and Criteria (ST/SG/AC.10/11/Rev.7 Part 111 sub-section 38.3)

MR H K458 Test item & conclusion:

I H Test item

#5118 Conclusion

XI5 H Test item

#5118 Conclusion

T1: &ERER

T5: ARG %

Sample Picture

S iGipul
Altitude Simulation TFes External short circuit ML Pass
T2: EERE T6: ik .
. T Pass ot i Pass
Thermal test Crush
T3: k3 T7: &E .
: %.%ij Bt Pass Lt i Pass
Vibration Overcharge
T4. ik T8: 5EffilH
B P #IT P
Shock SIS TAs Forced discharge o
38.3.3 (f) Ni&H Not Applicable 38.3.3 (g A& Not Applicable
FEmn R

ik gk e
Test Conclusion

MR RS GRIGAPRAET ) 2B-BABIT GRIITAS 7y 38.3 =15 285K
The tested samples meet the requirements of test items of the Manual of Tests and Criteria
ST/SG/AC.10/11/Rev.7 Part Il sub-section 38.3).

&7 Remark |/

&4

Signature

X6

FiAR 47 Technical Manager
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